
2

45-0645 Tank Parts Diagram 



3

45-0645 Tank Parts Diagram

REF.
NO.

PART NO. QTY. DESCRIPTION

1 45071 1 Gauge, 2” 100 PSI Pressure

2 2-532 1 Pump, 12V 2.2 GPM Quick Attach

3 ST65001 3 Screw, 10-24 x 1” Truss Head 

4 2-530 4 Fitting, 3/4” Quick Attach Male x 3/8” Barb

5 ST43652 5 Clamp, 1/2” Screw Type Hose

6 ST43844 2 Grommet. 1-1/8” OD

7 2-1419 1 Hose, 3/8” x 36”

8 2-524 1 Manifold, 3 Port

9 4-38 1 Screw, 10-24 x 1-1/4” Truss Head

10 2-526 1 Leg, Manifold

11 2-525 1 Plug, 1/2” MNPT Hex Plastic

12 2-1049 1 Hose, 3/8” x 180”

13 2-338 1 Hose, 3/8” x 29”

14 2-334 1 Hose, 3/8” x 19-1/2”

15 2-1050 1 Wand, Plastic Tip Spray

16 ST43182 1 Fitting, 3/8” Barb Sump

17 ST43258 1 Strainer, 3/8” Sump 

18 ST44017 1 Lanyard, Tank Fill Cap

19 ST43175 1 Cap, Tank Fill

20 2-1416 1 Tank, 60 Gallon

21 ST62006BL3 1 Bracket, Hose Wrap

22 ST65007 2 Bolt, 5/16-18 x 3/4” Hex Flange

23 6-1483 1 Assembly, Hanger

24 ST65073 2 Nut, 1/4-20 Flange

25 ST43684 1 Washer, Drain Cap

26 48719 1 Drain Cap

27 ST43472 1 Harness, Switch Wire

28 ST43483 1 Harness, Battery Wire

29 ST43485 1 Harness, 30” Extension Wire

— 3-480 1 Manual, Owner’s



4

45-0645 Frame Parts Diagram

REF.
NO.

PART NO. QTY. DESCRIPTION

1 ST43398 3 Pin, Lynch

2 ST43399 1 Pin, Cat. 1 Top

3 ST61500BL3 1 Frame, 3 Point Main

4 44072 20 Nut, 3/8-16 Hex Whiz Lock

5 ST43618BL3 1 Support, Front

6 ST65092 4 Bolt, 3/8-16 x 3” Carriage

7 43080 8 Bolt, 5/16-18 x 3/4” Carriage

8 ST43610BL3 4 Clamp, Tank

9 43350 8 Bolt, 3/8-16 x 1” Carriage

REF.
NO.

PART NO. QTY. DESCRIPTION

10 ST43605BL3 2 Brace, Front

11 2-1417BL3 2 Base, Frame

12 43069 4 Bolt, 3/8-16 x 1-1/2” Carriage

13 46584 14 Nut, 5/16-18 Hex Whiz Lock

14 43001 4 Bolt, 3/8-16 x 1” Hex

15 2-1418BL3 1 Base, Rear Frame

16 ST65007 6 Bolt, 5/16-18 x 3/4” Hex Flange

17 2-1395BL3 2 Support, Boom

  



5

45-0645 Boom Parts Diagram

4

2
3

1
2

2

5 6

7
7

6 8
8

9

10

11

12

14 13

15

16

17

13

15

12

14

12

14
13

15

16

16

18

11

12

14

13

15

1

19

REF.
NO.

PART NO. QTY. DESCRIPTION

1 2-1397BL3 2 Bracket, Outer Boom

2 46584 12 Nut, 5/16-18 Hex Whiz Lock

3 2-1399BL3 4 Bracket, Spring

4 43084 4 Bolt, 5/16-18 x 1-3/4” Hex

5 ST65007 4 Bolt, 5/16-18 x 3/4” Hex Flange

6 43063 4 Bolt, 5/16-18 x 1” Hex

7 47810 4 Nut, 5/16-18 Nylock

8 43081 4 Washer, 7/8”

9 ST43403 2 Spring, 3-3/4” Boom

10 2-1396BL3 1 Bracket, Center Boom

REF.
NO.

PART NO. QTY. DESCRIPTION

11 ST43011 2 Fitting, 3/8” HB Elbow, Nozzle

12 2-866 4 Nut, 11/16” Nozzle Retaining

13 ST43016 4 Valve, Spray TIp Screen w/ Check

14 2-1182 4 Spray Tip, 110° Flat 0.2 GPM Air 
Induction

15 ST43012 4 Nut, Tip Fitting Cap

16 2-338 3 Hose, 3/8” x 29”

17 2-1183 1 Fitting, 3/8” Tee x 11/16” Threaded

18 ST43192 1 Fitting, 3/8” Tee x Nozzle 

19 47622 1 Puller, Spring


